INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
We Protect Hoosiers and Our Environment.

Mitchell E. Daniels, Jr. 100 North Senate Avenue
Governor : Indianapolis, Indiana 46204
(317) 232-8603
Thomas W. Easterly Toll Free (800) 451-6027
Commissioner www.idem.IN.gov
“ELECTRONIC MAIL December 20, 2010
———— A

The Honorable Duke Bennett, Mayor
City of Terre Haute

17 Harding Ave.

City Hall, Room 200

Terre Haute, Indiana 47807

Dear Mayor Bennett:

Re: Final NPDES Permit No. IN0025607
City of Terre Haute Wastewater Treatment Plant
Vigo County

Your application for a National Pollutant Discharge Elimination System (NPDES) permit has been
processed in accordance with Sections 402 and 405 of the Federal Water Pollution Control Act as
amended, (33 U.S.C. 1251, et seq.), and IDEM’s permitting authority under IC 13-15. The
enclosed NPDES permit covers your discharges to the Wabash River. All discharges from this
facility shall be consistent with the terms and conditions of this permit.

One condition of your permit requires monthly reporting of several effluent parameters. Reporting
is to be done on the Monthly Report of Operation (MRO) form. This form is available on the

internet at the following web site:

http://www.in.gov/idem/5104.htm

You should duplicate this form as needed for future reporting.

Another condition which needs to be clearly understood concems violation of the effluent
limitations in the permit. Exceeding the limitations constitutes a violation of the permit and may
bring criminal or civil penalties upon the permittee. (See Part II.A.1 and II1.A.11 of this permit). It
is very important that your office and treatment operator understand this part of the permit.

Recycled Paper ® An Equal Opportunity Employer Please Recycle &9




The Honorable Duke Bennett, Mayor
- Page?2

Please note that this permit issuance can be appealed. An appeal must be filed under procedures
outlined in IC 13-15-6, IC 4-21.5, and the enclosed public notice. The appeal must be initiated by
you within 18 days from the date this letter is postmarked, by filing a request for an adjudicatory
hearing with the Office of Environmental Adjudication (OEA), at the following address:

Office of Environmental Adjudication
Indiana Government Center North
100 North Senate Avenue, Room 501
Indianapolis, IN 46204

Please send a copy of any such appeal to me at IDEM, Office of Water Quality-Mail Code 65-42,
100 North Senate Avenue, Indianapolis, Indiana 46204-2251.

The permit should be read and studied. It requires certain action at specific times by you, the
discharger, or your authorized representative. One copy of this permit is also being sent to your
operator to be kept at the treatment facility. You may wish to call this permit to the attention of
your consulting engineer and/or attorney.

If you have any questions concerning your NPDES permit, please contact Leigh Voss at 317/232-
8698. Questions concerning appeal procedures should be directed to the Office of Environmental
Adjudication, at 317/232-8591.

Sincerely,

i

Paul Higginbotham, Chief
Permits Branch
Office of Water Quality

Enclosures

cc: Vigo County Health Department
C. Mark Thompson, Superintendent
U.S. EPA, Region 5
Fred Andes, Barnes & Thornberg
Guido Borgnini, HNTB




Page 1 of 49
Permit No. IN0025607

STATE OF INDIANA
DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of the Federal Water Pollution Control Act, as amended,
(33 U.S.C. 1251 et seq., the “Act”), Title 13 of the Indiana Code, and regulations adopted by the

Water Pollution Control Board, the Indiana Department of Environmental Management (IDEM)

is issuing this permit to the
CITY OF TERRE HAUTE BOARD OF PUBLIC WORKS

hereinafter referred to as “the permittee.” The permittee owns and/or operates the City of Terre
Haute Wastewater Treatment Plant, a major municipal wastewater treatment plant located at
3200 South State Road 63, Terre Haute, Indiana, Vigo County. The permittee is hereby
authorized to discharge from the outfalls identified in Part I of this permit to receiving waters
named the Wabash River in accordance with the effluent limitations, monitoring requirements,
and other conditions set forth in the permit. The permittee is also authorized to discharge from
combined sewer overflow outfalls listed in Attachment A of this permit, to receiving waters
named the Wabash River in accordance with the effluent limitations, monitoring requirements,
and other conditions set forth in Attachment A. This permit may be revoked for the nonpayment
of applicable fees in accordance with IC 13-18-20.

Effective Date: January 1, 2011

Expiration Date: December 31, 2015

In order to receive authorization to discharge beyond the date of expiration, the permittee
shall submit such information and application forms as are required by the Indiana Department
of Environmental Management. The application shall be submitted to IDEM at least 180 days
prior to the expiration date of this permit, unless a later date is allowed by the Commissioner in
accordance with 327 IAC 5-3-2 and Part I1.A.4 of this permit.

Issued on December 20, 2010, for the Indiana Department of Environmental

Management.

Paul Higginbotham, Chief
Permits Branch
Office of Water Quality




1
Page 2 0of 49
Permit No. IN0025607

TREATMENT FACILITY DESCRIPTION

The permittee currently operates a Class IV, 24 MGD activated sludge treatment facility
consisting of aerated grit tanks, comminutors, pre-aeration, primary clarification, flow
equalization, aeration tanks, secondary clarification, effluent flow measurement and chlorination
and dechlorination facilities. Sludge treatment consists of gravity belt thickeners and anaerobic
digestion with final sludge either being stored, land applied or landfilled.

The collection system is combined sanitary and storm sewers with ten (10) Combined Sewer
Overflows (CSOs) permitted in Attachment A of this permit. The treatment facility contains one
(1) internal bypass point which is identified and addressed in Part I1.B.2.h of this permit.

The mass limits for CBODs, TSS and ammonia-nitrogen are based on the wet weather peak flow
of 48 MGD, in accordance with this Office’s CSO policy in order to facﬂltate the maximization
of flow through the treatment facility.

PARTI
A. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from the outfall listed below in accordance with the
terms and conditions of this permit. The permittee shall take samples and measurements at a
location representative of each discharge to determine whether the effluent limitations have
been met. Refer to Part L. B of this permit for additional monitoring and reporting
requirements.

1. Beginning on the effective date of this permit, the permittee is authorized to discharge
from Outfall 001, which is located at Latitude: 39° 28' 0" N, Longitude: 87° 25' 0" W.-
The discharge is subject to the following requirements:

TABLE 1
Quantity or Loading ' Quality or Concentration Monitoring Requirements
Monthly ~ Weekly Monthly  Weekly Measurement Sample
Parameter ) Average  Average Units Average Average Units Frequency Type
Flow [1] Report Report MGD - - - Daily 24-Hr. Total
CBOD; 10,014 16,022 lbs/day 25 40 " mg/l Daily 24-Hr. Composite
TSS 12,017 18,025 1Ibs/day 30 45 mg/1 Daily 24-Hr. Composite
Ammonia-nitrogen '
Summer [2] 1,843 2,764  lbs/day 4.6 6.9 mg/1 Daily 24-Hr. Composite
Winter [3] 2,604 - 3,925  Ibs/day 6.5 9.8 mg/1 Daily 24-Hr. Composite



Parameter

pH [4]

Page 3 of 49
Permit No. IN0025607

Total Residual Chlorine 5]

Final Effluent [6]
E. coli[7]

TABLE 2
Quality or Concentration Monitoring Requirements
Daily Monthly  Daily Measurement Sample
Minimum Average Maximum Units Frequency Type
6.0 ---- 9.0 s.u. Daily Grab
- 0.02 0.04 mg/1 Daily Grab
- 125 [8] 235[9]  cfu/100 ml Daily . Grab

[1] Effluent flow measurement is required per 327 IAC 5-2-13. The flow meter(s)

[2]
[3]
[4]

[5]

[6]

shall be calibrated at least once annually.
Summer limitations apply from May 1 through November 30 of each year.
Winter limitations apply from December 1 through April 30 of each year.

If the permittee collects more than one grab sample on a given day for pH, the
values shall not be averaged for reporting daily maximums or daily minimums.
The permittee must report the minimum and maximum pH values of any
individual samples during the month on the Discharge Monitoring Report forms.

The effluent shall be disinfected on a continuous basis such that violations of the
applicable bacteriological limitations (fecal coliform or E. coli) do not occur from
April 1 through October 31, annually. If the permittee uses chlorine for any
reason, at any time including the period from November 1 through March 31, then
the limits and monitoring requirements in Table 2 for Total Residual Chlorine
(TRC) shall be in effect whenever chlorine is used.

In accordance with 327 IAC 5-2-11.1(f), compliance with this permit will be
demonstrated if the measured effluent concentrations are less than the limit of
quantitation (0.06 mg/1). If the measured effluent concentrations are above the
water quality-based permit limitations and above the Limit of Detection (LOD)
specified by. the permit in any of three (3) consecutive analyses or any five (5) out
of nine (9) analyses, the permittee is required to reevaluate its
chlorination/dechlorination practices to make any necessary changes to assure
compliance with the permit limitation for TRC. These records must be retained in
accordance with the record retention requirements of Part 1.B.8 of this permit.

Effluent concentrations greater than or equal to the LOD but less than the Limit of
Quantitation (LOQ), shall be reported on the discharge monitoring report forms as
the measured value. A note must be included with the DMR indicating that the

" value is not quantifiable. Effluent concentrations less than the limit of detection

shall be reported on the discharge monitoring report forms as less than the value
of the limit of detection. For example, if a substance is not detected at a
concentration of 0.01 mg/1, report the value as < 0.01 mg/l. At present, two



Page 4 of 49
Permit No. IN0025607

methods are considered to be acceptable to IDEM, amperometric and DPD
colorimetric methods, for chlorine concentrations at the level of 0.06 mg/1.

Parameter LOD LOQ
Chlorine 0.02 mg/1 0.06 mg/1

Case-Specific MDL

The permittee may determine a case-specific Method Detection Level (MDL)

using one of the analytical methods specified above, or any other test method

which is approved by IDEM prior to use. The MDL shall be derived by the

procedure specified for MDLs contained in 40 CFR Part 136, Appendix B, and

the limit of quantitation shall be set equal to 3.18 times the MDL. Other methods
- may be used if first approved by the U.S. EPA and IDEM.

[7] The Escherichia coli (E. coli) limitations apply from April 1 through October 31
annually. IDEM has specified the following methods as allowable for the
detection and enumeration of Escherichia coli (E. coli):

1. Coliscan MF® Method

2. EPA Method 1103.1 using original m-TEC agar.

3. EPA revised Method 1103.1 using modified m-TEC agar.

4. Standard Methods 20" Edition Method 9223 B using Colilert®

[8] The monthly average E. coli value shall be calculated as a geometric mean. Per
327 IAC 5-10-6, the concentration of E. coli shall not exceed one hundred twenty-
five (125) cfu or mpn per 100 milliliters as a geometric mean of the effluent
samples taken in a calendar month. No samples may be excluded when'
calculating the monthly geometric mean.

[9] If less than ten samples are taken and analyzed for E. coli in a calendar month, no
samples may exceed two hundred thirty-five (235) cfu or mpn as a daily
maximum. However, when ten (10) or more samples are taken and analyzed for
E. coli in a calendar month, not more than ten percent (10%) of those samples